Pollution Abatement
625377007C in the Fruit and

Vegetable Industry

Wastewater Treatment

I ingn




EPA——625/3-77-‘007

POLLUTION ABATEMENT IN THE
FRUIT AND VEGETABLE INDUSTRY

Wastewater Treatment

[1.S. Ervirchmerntal Protection Agency
region 5, Library (PL-12))

77 West Jackson Boulevard, 12th
Chicago, IL 60604-3590 Floor

ENVIRONMENTAL PROTECTION AGENCY
Environmental Research Information Center ® Technology Transfer

July 1977



ACKNOWLEDGMENT

This seminar publication contains materials prepared for the
United States Environmental Protection Agency Technology Trans-
fer Program and presented at industrial pollution-control seminars
for the fruit and vegetable processing industry.

The Technology Transfer Program extends its appreciation to the
[...]
10 to 20 percent of the total daily flow volume. Settling of solids will be a significant problem in
a tank of this size; so the tank must either be mixed or some means provided for solids removal.
If solids accumulate, odor will result.

SOIL REMOVAL

Root crops (potatoes, carrots and beets) and machine harvested crops (tomatoes) introduce,
along with the raw product, large amounts of field soil to a food processor’s waste stream. Since
the present incentive for field cleaning is slight, each processor has to handle and/or remove the
soil. Municipal plants usually are not built to deal with large quantities of soil. The abrasive
material accelerates equipment wear, settles in pipelines and accumulates in the treatment plant’s
solids handling system (i.e., the sludge digester).

Some city ordinances are now being written to require fruit and vegetable processors to
remove a majority of the soil from their waste. Soil may also have to be removed from waste
before it is irrigated.

21



(44

Table 1}-1.—Cost surmmary for flow measurement and screening

® Flow: 1 mgd average
2 mgd peak

® BOD: 1000 mg/t

® TSS: 1000 mg/I

® pH: 4.5

® Season: 90 days

® Amortization: 10 years at 12%

® Engineering, legal and contingency costs included at
25% of construction cost

® | abor at 7.00 (including overhead) ~ 1 hr/day

® Qctober 1977 dollars

Schematic

Process piping

Existing
wastewater
collection
system

Screens

Solids storage
hopper

Flow measurement

Process flow to
downstream
treatment

Pump station

Truck disposal

Receiving sump

Assumptions

¢ Solids hauling and disposal at 4 dollars/cy
{approximately 700 Ibs/day at $80/ton)

® Use of 20-mesh screen (tangential)

Costs

Capital

$71,600

Amortized capital plus O&M
unit cost

Operation and maintenance

Labor $ 700/yr
Disposal 2,500/yr
Total $3,200/yr

$15,900/yr

17.7¢/1000 gal




Settling lagoons have and can be used for soil removal. Provisions must be made for draining
the ponds to remove the solids. Odor is a potential problem if organic suspended matter is present;
however, the extent of odor production cannot be forecast. In general, it is better to have fewer
organics, a higher pH and a shorter detention time. The effluent from settling ponds is often high
in BOD and suspended solids.

A reliable neutralization system has two or three mixed tanks, in series, in which an acid or
base is added. The acid or base is automatically added, using a metering system controlled from
effluent pH readings.

A consistently alkaline waste can be neutralized by using carbon dioxide (CO5). Boiler stack
gas may be a source of CO,.

A cost estimate for a neutralization system is given in table II-2. The costs are for October
1975 and include two mixed tanks, an instrumentation and control system, and chemical storage.
It was assumed that tomato processing waste is acidic and is neutralized with caustic. Facilities
for neutralization with lime or sulfuric acid will differ only in chemical storage and delivery.

Rarely will a fruit and vegetable processing plant produce a waste that exceeds both alkaline
and acid limits. In cases where limits are exceeded, the storage, feed and control system must pro-
vide for either an acid or base addition. This system is both more complicated and expensive.

If it is necessary for the individual plant to install a pH control system, it will generally be
found that the automatic control of pH for the neutralization of waste streams can present
problems including:

1. The relationships between the amount of reagent needed and the controlled variable
(pH being non-linear).

2. The pH of the wastewater can vary rapidly over a range of several units in a short period
of time.

3. The flow will change while the pH is changing since the two variables are not related.

4. The change of pH at neutrality can be sensitive to the addition of a reagent so that even
slight excesses can cause large deviations in pH from the initial setpoint.

5. Measurement of the primary variable, pH, can be affected by materials which coat the
measuring electrodes.

6. The buffer capacity of the waste has a profound effect on the relation between reagent
feed and pH and may not remain constant.

7.  Arelatively small amount of reagent must be thoroughly mixed with a large volume of
liquid in a short period of time.

FLOW CONTROL
Control of surges in effluent flow is usually not required as a pretreatment measure. However,

if flow variations can be smoothed out and accidental spills contained and controlled, screens can
be smaller, and effluent pH control will be simpler.

23



144

Table 11-2.—Cost summary of neutralization (for acid waste)

® Flow: 1 mgd average
2 mad peak

® pH: 45

® Season: 90 days

® Amortization: 10 years at 12%

Engineering, legal and contingency costs included at
25% of construction cost

October, 1975 dollars

Labor at $7.00/hr {including overhead)

Schematic

Mixer

NaOH storage &
dilution tanks

Chemical feed
pumps

Process flow to
downstream
treatment

>

Process
flow

Neutralization tanks

Assumptions

® Neutralization with 20% NaOH at 200 mg/| NaOH
average application rate (216 gal 50% NaOH per day)

¢ NaOH cost at 165 dollars per anhydrous ton (.08¢/ib)

® Tank truck shipping cost at 3 cents/100 Ib liquid/mile
with 100-mite shipping distance ($60.00/ton)

® Two neutralization tanks in series with 15-minute
average retention

Costs

Capital

$100,000

Amortized capital plus O&M
unit cost

Operation and maintenance

Labor $ 1,000/yr
Caustic

{50%)/day 22,600/yr

Total $23,600/yr

$41,300/yr

45.9¢/1000 gal




Where space and disposal of solids is a problem, circular clarifiers (figure II-6) can be used to
settle and thicken the soil. Typically, circular clarifiers will produce a mud two or three times
thicker than could be obtained in plain settling ponds. This means that the amount of mud to be
disposed of is proportionally less.

Grit-removing cyclones have also been tried at some plants. The units are relatively inexpensive,
but they must be run at a constant flow to achieve their design efficiency. Cyclones are not as
efficient as a well-designed clarifier, and they tend to produce a dilute mud. The system must be
designed to withstand abrasion.

Fine screens (to 400 mesh) have also been applied to remove soil. The application is similar
to screening. Several screens can be used in series to concentrate the solids. These units approach
the efficiency of clarifiers, but are considerably more difficult to operate and maintain, and are
usually more expensive.

FURTHER PRETREATMENT

If additional removal of suspended solids or BOD is needed, more complex process units must
be used. These processes and others are discussed in complete detail in Chapter III.

Influent screen

Underflow or mud
to dewatering

Influent silt stream
from flumes

Effluent returned
to flumes

Figure 11-6. Silt clarifier. {courtesy of CH,M Hill)

25



Chapter il

PRIMARY, SECONDARY & ADVANCED TREATMENT

INTRODUCTION

Discharge to public waters (streams, lakes) requires treatment beyond pretreatment. Moreover,
additional treatment may be required for land disposal or discharge to a city sewer.

Treatment processes are divided into three broad categories, based on their ability to remove
increasing amounts of pollutants: (1) primary treatment, (2) secondary treatment, and (3) advanced
waste treatment (tertiary treatment). The processes commonly thought of as being under each of
these three categories are listed in table III-1. For the treatment of fruit and vegetable processing
waste, primary treatment is used to remove a portion of the suspended solids in the wastewater;
secondary treatment is used to remove a portion of the dissolved and suspended solids material;
and advanced, or tertiary, treatment is used to remove additional amounts of these constituents
as well as other constituents not removed by the secondary treatment. These same processes are
used to treat domestic sewage.

Table 111-1.—Treatment unit processes for fruit and vegetable processors

Primary treatment Secondary treatment Tertiary treatment

Grit removal Stabilization ponds Chemical clarification
Silt removal
Plain sedimentation

Dissolved air flotation Aerated lagoons Filtration (mixed bed
of sand)
Chemical treatment Activated sludge
Anaeraobic systems Reverse osmosis

Anaerobic ponds
Anaerobic contact process
Anaerobic filters

ABF/activated sludge
Trickling filters Carbon adsorption
Rotating biological contactors (RBC) ton exchange

26



Figure III-1 is a graphical representation of how BOD and suspended solids are removed in
various treatment processes. The length of the bars in the figure is semi-quantitative. The sum of a
pair of bars represents the total amount of solids (or BOD) in the waste. The length of the BOD
bars should not be compared with the length of the solids bars. BOD is an effect, or demand,
exerted by the solids, and may not be in proportion to the mass of solids.

It should be noted, however, that figure III-1 is not correct in all cases. The dissolved solids
would decrease in activated sludge aeration and sedimentation. The dissolved solids may be either
increased or decreased in chemical clarification depending on the coagulant used and the method
of operation. The most common chemicals used are lime, alum, and iron salts. Before choosing a
coagulant, a thorough study of both clarification and solids dewatering is essential.

Treatment is accomplished by the removal or conversion of solids. All treatment processes
result in sludge which must be disposed. Treatment of this sludge is discussed in Chapter V.

REQUIREMENTS FOR TREATMENT

In nearly every case the amount of treatment is established by local, state, or federal effluent
standards. However, treatment in excess of governmental regulations could be required as a result
of law suits brought by people who claim to be adversely affected by the discharge or operation of
a treatment system. Common causes for litigation are odor (air pollution), noise, and ground-water
contamination.

EPA GUIDELINES

The Environmental Protection Agency has established discharge guidelines for fruit and vege-
table processors who have their own discharge to public waters. Secondary treatment is required
for all plants that discharge into the nation’s waterways by mid-1977. By mid-1983, the EPA guide-
lines may mandate advanced treatment. The guidelines are given in table I-4.

The 1977 guidelines for the apple, citrus and potato processing industries are to be met with
secondary treatment. Exemplary secondary treatment plants studied by EPA included the following
processes: activated sludge, trickling filter and aerated ponds, multiple aerated ponds, and
anaerobic—aerobic ponds. The potato processors that were studied used primary clarifiers ahead of
secondary treatment.? The 1983 guidelines are assumed to be met through the use of in-plant con-
trols, the addition of more aerated lagoons or a sand filter, and chlorination.

The effluent guidelines® assume that processors of all products other than apple, citrus and
potato products will meet the 1977 requirements with one of two kinds of secondary treatment,
i.e., either aerated ponds or activated sludge. The 1983 guidelines are assumed to be met by reducing
the load on the treatment plants through in-plant processing changes. However, large plants may
have to add multi-media filtration.

Thus, for the future, primary treatment alone will probably be used only for discharge to some
kind of land treatment system or for pretreatment. Primary treatment can be used as a first step in
secondary treatment installations if the influent waste is high in settleable suspended solids (tomatoes,
carrots, potatoes, etc.).

OTHER CONSIDERATIONS
Treatment may be needed to allow in-plant water re-use, ground-water recharge, or to extend

the life of a land treatment system. The State of California, for example, is setting standards for
waste applied to land.

27



Total Solids

Total BOD
V= A— —_— r A— —_

Dissolved Suspended Suspended Dissoived

l \/\/(/\/\i/\/\/\/\/\/\/\ l
ININININININININININ NN 7N
NININININ INININININIINI/N
ININININININININ/N N /N 7NN
NZNZNININININININININ/\ N\

Plain sedimentation

N7
A
N/
/N
N/
N

Activated sludge

I\\ \ i

Chemical clarification

96
NN

Filtration
%
o<
Ny \ \
Reverse osmosis
: 99.9

NOTE: Bars indicate relative magnitude (percent) removal for each additional step in the treatment process chain

Figure l11-1. Effect of treatment on solids & BOD.

28



Water used for irrigation has to meet the quality requirements outlined in Chapter IV. Treat-
ment prior to agricultural use may be required. Minerals such as boron, sodium, and calcium play an
important role in determining the feasibility of agricultural re-use. These constituents are seldom
restricted in discharges to receiving waters.

If a fruit and vegetable processing plant discharges to a city sewer system, the plant manager
should understand the workings of treatment processes, even though the plant may only be required
to perform pretreatment. The opening of the processing season is usually a significant day for the
operators of a city treatment plant. If a plant manager understands the effect wastewater has on the
operation and performance of the city treatment plant, he is in a better position to communicate
with the city staff and maintain good relations.

A basic understanding of the treatment processes will make it possible for fruit and vegetable
processors to judge the adequacy of proposed municipal systems which are intended to treat their
processing wastes.

PRIMARY TREATMENT

Primary treatment is used to remove both inorganic and organic solids. Solids removal can be by
gravity (or by skimming, in the case of flotables) and may be assisted by chemicals (lime, alum or
polymer) to make the particles settle faster. Removal can also be accomplished by mixing the waste
with dissolved air and chemicals to make the solids float to the top.

Primary treatment of domestic sewage usually removes 40 to 60 percent of the influent sus-
pended solids and 30 to 35 percent of the BOD. These removals are usually not achieved in fruit and
vegetable processing waste. Typically, much of the BOD in these wastes is in a dissolved form that
will not settle or float. Potato waste is an exception because 40 to 60 percent of BOD is removed
with primary treatment.

Suspended solids reductions that are achievable in primary treatment vary widely with raw and
finished products. Significant suspended soils reductions are attainable with primary treatment in
products like potatoes, tomatoes, beets, or carrots. Little reduction is achieved in products like corn,
peas, peaches, or pears. Primary treatment is seldom used for apple juice waste because there are
few settleable solids. The waste consists primarily of dissolved fruit sugars. Tomato processing waste
is typically high in settleable solids from field soil, so primary treatment is effective. Primary treat-
ment of potato waste can remove up to 75 percent of the suspended solids.

SEDIMENTATION

Primary treatment systems using gravity sedimentation are sized on the theoretical settling or
falling rate of the slowest particles to be removed. This settling rate is expressed as gallons treated
per day divided by the surface area in square feet of the clarifier (gpd/sf). Typical values are between
300 and 1000 gpd/sf, which is equivalent to settling rates of 0.33 and 1.11 inches per minute, re-
spectively (see table III-2). These settling rates can be determined by special laboratory tests.
Clarifiers are usually at least 10 feet deep to allow for uneven flow distribution, sludge storage, and
flow surges. In addition, primary clarifiers can also thicken these solids. The solids loading on a
clarifier determines the degree of sludge thickening. Solids loading is the total pounds of solids
settled divided by the surface area of the clarifier. High solids loadings can also hinder the settling
rate of solids. Typical values for solids loadings are given in table III-2.

Chemicals such as lime, alum or polymers may be added to the primary sedimentation tanks.
This increases the rate of settling of the suspended particles by coagulating smaller particles together
into larger particles. Because of fluctuations in chemical requirements, chemical coagulation systems
can be extremely difficult to operate on food processing waste effluents, especially if consistently
high removals are required.

29



Table 11-2.—Primary treatment design criteria of fruit and vegetable wastewaters

Sedimentation
Clarifier type

Bottom slope

Circular or rectanguiar with width equal
1o 1/4 to 1/3 of length,

1-2 inches per foot for light sludge.
3-4 for heavy sludge.

Overflow rate
Common municipal waste
Silt and clay
Lime floc
Alum floc

800 gallons/day/sq ft (gpd/sf)
300 gpd/sf

900-1,000 gpd/sf

600 gpd/sf

Side-water depth

10 feet minimum; 12 feet best.

Rake speeds

Rectangular tanks: 2-4 fpm
Circular tanks: 2-4 fpm at the tip,
but should be 10-15 fpm for silt and clay.

Scum removal

Should be on all clarifiers. Scum trough should
be on downwind side of clarifier.

Solids loading 10-30 Ibs/sf/day for light organics.
80-100 1bs/sf/day for silt and clay.
Sludge piping Preferably 6 inches in diameter. Flow

velocity should be about 2-5 fps.

Dissolved air flotation
Overflow
Air-to-solids ratio
Recycle ratio
Solids loading
Pressure

1,000-5,000 gpd/sf
0.01-0.1 lbs air/lbs solids
30-100 percent

0.3-1.3 Ibs/hr/sf

50-60 psi

Figure III-2 is a cross section of a typical circular gravity clarifier. Common loadings for gravity

clarifiers are given in table III-2.

FLOTATION

For certain wast‘es, dissolved air flotation clarifiers can be used effectively. Removal of sus-
pended solids depends on the fine air bubbles that attach to each solids particle, thereby providing
buoyancy. The buoyant solids are then skimmed off after they rise and form a blanket, or float, on

the top of the clarifier. Solids that settle are removed by either an auger or rake.

The most common type of air flotation is dissolved air flotation. A portion of the waste, usually
the effluent, is pressurized and air is injected. When the air and solids mixture is released into the
open tank, the air comes out of solution in small bubbles, which attach to the solids and cause the

solids to float.

30




Weir Scum box Influent feed well Surface skimmer

Drive motor Scum baffle
Effiuent \ \ \ ]_‘m / /
3 .
\ T

launder N ve =
N RN -n—__—"_% 1 Efven
== — —_— ——
Scum = v \ —_— \ —__?’ / .. .
= P W ==
K2 AN :
K\ < ad b
— « %— i
tnfluent ) \ ~ / - > " J
. ——— .
‘ . N °
. 6 ¢ “ o\: N2 o
0. //‘, . % LI @ N . R . \arifi
o] — - o ® o q g otating clarifier
Solids settle — ", © ,,/" ° IS ;;/ rake arm
to bottom I

—
——— Scrapers thicken and
Solids withdrawal Hopper move solids to hopper

Figure 111-2, Clarifier.

Dissolved air flotation units must be designed empirically from pilot experiments for a given
waste. Several criteria must be examined in the pilot studies, These criteria are hydraulic loading,
solids loading, air-to-solids ratio, and chemical dose requirements (if used).

Figure III-3 shows a typical, rectangular, dissolved air flotation clarifier. This clarifier is
equipped to remove solids from both the top and bottom. Common loadings in dissolved air flota-
tion units are given in table I1I-2.

COMPLETE PRIMARY SYSTEMS

Figure III-4 is a schematic of a complete primary system. In addition to the criteria that must
be met in the design of the clarifier, it is vitally important that the sludge handling and treatment
systems be well matched.

The clarifier must be sized to store sludge until it can be accepted by the dewatering equipment
(a vacuum filter or centrifuge). If the vacuum filter or centrifuge is undersized, the clarifier will fill
with sludge. Some sludge becomes septic when stored. This usually causes a reduced dewaterability
of the sludge, requiring more chemical additions, and can also cause process failure and odors. De-
watering equipment is discussed in Chapter V. Systems having a dewatering unit must be designed
to accept the recycled flow and solids from the unit as well as any wash or seal water used on the
unit. These flows can be from 10 to 20% of the influent flow to the primary treatment system, and
the solids from 5 to 20% of the influent solids.

Primary treatment systems operating on waste from root crops, (or other wastes, like tomato)
may have special problems with field soil (mud). Some clays and silts are thixotropic, which means
that they will solidify unless constantly agitated. If the sludge does solidify, it must be manually
removed from the clarifier. Most mud will settle and thicken in clarifiers to 30 to 40% total solids
(by weight), depending on the fractions of sand, silt and clay. At these concentrations, the head loss
in pump-suction pipelines is so great that special pumping provisions must be made. The sludge
pump can be located beneath the clarifier near the center, or dilution water can be added to the
sludge at the center hopper of the clarifier.

31



Surface skimming
mechanism

Hopper to
collect float /

Auger to
remove float

Recycle pump

Pressurization tank

Auger to remove

Recycle line with ~ heavy solids

dissolved air

Figure 111-3, Dissolved air flotation clarifier.

Plant effluent

—- Clarifier

_——_\]‘ Screens

Treated flow

Flow measurement

Filtrate

l Sludge: 4% to
15% total solids

Vacuum filter

Figure 111-4, Primary treatment plant.

32



BIOLOGICAL SECONDARY TREATMENT

While primary treatment is used to remove settleable solids, secondary treatment removes
soluble organic material (BOD) and settleable solids (figure III-1). Biological secondary treatment
may be (1) aerobic, which means that the biochemical reactions are carried out in the presence of
oxygen, or (2) anaerobic, in which case different biochemical reactions are carried out in the
absence of oxygen.

ANAEROBIC SYSTEMS
Principles

Anaerobic treatment is most commonly used in city treatment plants to digest sludges. A
generalized equation for the biochemical reaction characterizing anaerobic treatment is:

food (BOD) + nutrients (N, P, etc.) —> cells + methane gas

The mass, or yield of cells generated per pound of BOD stabilized, is from 0.04 to 0.06 which
is considerably less than in aerobic treatment. Much of the carbon in the food source (BOD) is con-
verted to methane gas. Anaerobic digestion requires little power. The process reduces the sludge
weight and stabilizes it for disposal.

Reaction rates of anaerobic treatment increase with temperature. Sludge digesters are often
heated to about 90 degrees Fahrenheit. The methane gas generated by the digestion is often used
for this purpose. The anaerobic process is not often used to treat total industrial effluent. How-
ever, anaerobic ponds and anaerobic filters are of use for processing fruit and vegetable wastes.

Ponds

Anaerobic ponds followed by some kind of aerobic process (like an aerated pond) are common
in the meat packing industry and achieve high removals. Processors of potatoes, corns, and apples
have also used anaerobic ponds.

Anaerobic ponds are typically deep (15 to 20 feet) and have a retention time of 2 to 20 days.
COD removals of 75 to 80% have been reported in the potato industry.19 However, anaerobic
processes often produce odorous gasses. Consequently, if a natural floating cover of grease and
solids does not form, an artificial cover may have to be constructed.

Filters

A recent innovation is the anaerobic filter. Physically, the filters are covered tanks filled with
large rock or other open media. The waste is passed through the tanks and the generated methane
gas collected. The methane gas can be used to heat the incoming waste or it can be burned. These
filters have been used as a pretreatment device for a wheat starch waste. Removals of COD have
been high (up to 80%) with a net retention time of 2 days in the tanks.

Once the anaerobic growth is fully developed and attached to the rock, if the filter can be
[...]
WAS disposal cost at 1.5 cents/gal for
20-mile haul

Labor at 9 hrs/day at $7.00/hr.

Costs
Capital Operation and maintenance
$645,000 Labor $5,000/yr
Nitrogen 2,900/yr
Phosphorous 5,000/yr
Power (500 HP) 16,000/yr
Waste sludge® disposal 130,000/yr
Miscellaneous 16,100/yr
Total $175,000/yr

Amortized capital plus O&M

Unit cost

$289,150/yr
321¢/1000 gal

aNormally, the sludge from the clarifier is further thickened and then dewatered. See table 111-7.




15174

Table 111-7.—Cost summary for activated sludge with aerobic digestion and dewatering

Criteria Schematic Nutrient addition [NH,OH & H,PO ,]
. .
Flow: 1 mgd average T_—@— PO,
2 mgd peak
° Season: 90 days Secondary clarifiers
Sludge
®  Amortization: 10 years at 12% dewatering
units
L Engineering, fegal and contingency costs
included at 25% of construction cost Polymer
] October 1975 dollars = 4
Return sludge j :L Conveyor
Waste activated sludge l
Aerobic digesters ‘
Dewatered sludge to storage hopper [!\,:
Assumptions Costs
L See assumptions for activated sludge Capital Operation and maintenance
system (table 111-6)
$1,115,000 Labor $6,300/yr
] Dewatered sludge trucking costs at Nitrogen 2,900/yr
$3.70/ton dry solids/mile (Approximately Phosphorous 5,000/yr
30 mile haul at 20% solids) Polymer for sludge 3,000/yr
®  Polymer addition at 6 Ib/ton solids Power (575 H.P.) 18,500/yr
Dewatered sludge disposal 17,000/yr
° Polymer cost at $2.25/lb Miscellaneous 5,800/yr
] Unit dewatering rate at 1000 gph for Total $58,500/yr
digested sludge .
Amortized capital plus O&M $255,850/yr

L Labor at 10 hrs/day @ 7.00/hr.

Unit cost 28¢/1000gal




gy
i ?‘“‘ﬁ &
N

H

5

5
P
B

Figure 111-7. Activated sludge plant. (Courtesy of CH2M HILL)

8t el
L

T

Figure 111-8. Activated sludge ptant. (Courtesy of CH2M HILL)

46



Aeration section ‘ i Clarifier section

Diffusers

Figure 111-9. Package activated sludge plant. (Courtesy of Cantex)

®  Digested, dewatered, waste activated sludge to truck: 35 cubic yards/day at 9% solids
®  Small building for motor control center and pumps
®  Small building to house dewatering units.

Oxygen Activated Sludge

The activated sludge process that uses high-purity oxygen (HPO) merits discussion. This system
uses covered multi-stage (3 to 5 stage) aeration basins into which oxygen-rich gas is fed. Oxygen
utilization is approximately 90 percent. Oxygen concentration varies from above 90 percent in the
inlet gas to about 50 percent in the exhaust gas. Mechanical mixers project through the roof to mix
the basin contents and entrain the oxygen. Dissolved oxygen concentrations can be maintained at
high levels (7 to 15 mg/l, versus 1 to 2 mg/] in conventional plants) in the wastewater flow. The
basin effluent is clarified in standard secondary clarifiers and sludge is returned to the first stage
aeration basin. Excess sludge is wasted as it is in a conventional activated sludge plant.

Current knowledge of fruit and vegetable processing waste and the high-purity oxygen, activated-

sludge process suggests that when compared with more conventional activated sludge systems, this
modified process results in the following advantages:

47



® A sludge more settleable in secondary clarifiers, resulting in lower secondary effluent
suspended solids and BOD levels. This has been observed in the treatment of other
high-strength carbohydrate wastewaters. It is believed to be related to the high dissolved
oxygen concentration within the system.

®  Retention of wastewater heat necessary for effective treatment in cold climates.

o Less land area.

The capital cost of a high-purity oxygen system is usually greater than conventional systems,
but it should be considered where the need for biological secondary treatment is indicated. Com-
monly used design criteria for HPO processes are given in table III-3.

Activated Biological Filter (ABF)/Activated Sludge

Activated bio-filtration (ABF) was developed in recent years to take maximum advantage of
artificial filter media characteristics. Plastic and redwood biological filter media have high void-to-
total-volume ratios and high surface-to-total-volume ratios. These characteristics make high organic
loadings possible.

In the original ABF system, secondary clarifier underflow is combined with the secondary
plant influent and pumped to the bio-filter. Bacteria grow on the filter media and in the waste-
water flow. Portions of the bacterial mass, which continuously slough from the media, join the
bacteria growing in the wastewater and settle out in the secondary clarifier. Most of the bacterial
mass settled in the secondary clarifier is returned to the filter influent to maintain a high concentra-
tion of bacteria in the flow through the filter. The flow scheme has the appearance of activated
sludge, which gives rise to the name of activated bio-filtration.

A recent modification of the ABF process has been the insertion of an activated sludge aeration
tank between the ABF tower and the final clarifier. The effluent from the tower is sent through the
aeration basin for further treatment. The aeration basin is designed to assimilate 40 to 60 percent
of the organic loading to the tower. The return sludge from the final clarifier is usually returned to
the tower. At least one of the suppliers of plastic media has recently indicated that there will be
better performance if the sludge is not returned to the tower. In this case, the filter would simply
be a roughing filter ahead of the activated sludge units.

This ABF-activated sludge process has shown great promise in successfully treating high carbo-
hydrate wastewaters (potatoes) without developing the sludge bulking problems of activated sludge.
The process is also resistant to shock loadings. Figure III-10 shows a circular ABF tower operating
on combined domestic and potato waste. The towers (about 20 feet high) may also be square or
rectangular. Figure III-11 is a schematic of the ABF-activated sludge process. Design criteria for
ABF-activated sludge plants are given in table III-3.

Rotating Biological Contactors (RBC's)

This system has many large diameter, lightweight discs mounted on a horizontal shaft in a
semi-circular shaped tank. The discs are rotated slowly with the lower half of their surfaces sub-
merged in the wastewater. Bacteria and other micro organisms grow on the disc surfaces and in the
tank. In rotating, the discs carry a film of wastewater into the air where it absorbs oxygen. The
mixing created by the disc rotation also transfers oxygen to the tank contents. Shearing forces
cause excess bacterial growth to slough from the discs and into the wastewater. The sloughed solids
flow out with the treated waste to the secondary clarifier for separation and disposal.

48



Figure 111-10. Activated biological filter tower. (Courtesy of CH M HILL)

Distributor

Wi?ste from L 3K ) i i [
primary S
treatment Filter
\ | F" A L W WL WL R W
1 - |
r Recycle
Return e —
solid$

——a»  Waste solids
to disposal

Aeration

Clarifier

Effluent

el J
Figure 111-11. Activated biological filter activated sludge plant.

49




Rotating biological contactors have been successfully applied to municipal and some industrial
waste. Operation is simple and power requirements are low, but the capital costs of the discs are
high. Before this system is applied to the treatment of fruit and vegetable processing waste, pilot
plant testing and economic analysis should be done to answer the following questions:

(1) Effect of wastewater pH.
(2) Effect of wastewater strength.
(3) Temperature of waste.

(4) BOD and suspended solids removal efficiency related to BOD and suspended solids unit
loadings.

(5) Capital and total costs compared to alternative systems.

Trickling Filters

One of the oldest biological treatment systems is the trickling filter. Typically, the filter is a
6-foot deep bed of 2-1/2 to 4 inch rock over which the wastewater is distributed. Atmospheric oxygen
moves naturally through the void spaces in the rock. In the environment thus created, biological
slimes (consisting mainly of bacteria) flourish and colonize on the rock surfaces. As the waste
trickles over the surface of the growths, organic matter is removed. As the growths become more
and more concentrated, their attachment to the media surface is weakened and they are washed
from the filter. The solids are then removed by sedimentation as in other high-rate processes. See
figure I11-12 for a diagram of this process.

There are a number of variations of the biological filter process, depending on the waste load-
ings applied to the filters, the arrangement of the units, and the number of filters employed. Trick-
ling filters are very stable and easier to operate than activated sludge plants. Removals of BOD
seldom exceed 80 percent, and the effluent contains a higher level of suspended solids than the
activated sludge process. For this reason, no new trickling filter plants are now being designed to
meet the new EPA requirements. Common design parameters for trickling filters are given on
table III-3.

Distributor

Filter media

Trickling

filter

Influent Effluent

Recycle

Waste
solids

Figure 111-12. Trickling filter plant.

50



TERTIARY (ADVANCED) WASTE TREATMENT
With the exception of two or three rapid-sand filter installations, tertiary treatment is not
being practiced by the fruit and vegetable processing industry?®. Only those processes with the
greatest possible applicability are discussed here (table III-8). These processes are: chemical
precipitation, filtration, carbon absorption, ion exchange, and reverse osmosis. In this discussion,
it is assumed that any advanced waste treatment process is treating effluent from a secondary
treatment plant.
CHEMICAL PRECIPITATION AND SEDIMENTATION
The primary application for this step as a tertiary process is the removal of suspended solids
that escape secondary treatment. The process involves the use of a coagulant to (1) form a
precipitate with the waste that settles out, and (2) form a metal precipitate which ‘“‘sweeps”
out other colloidal matter. The coagulants commonly used are lime, alum, or ferric chloride.
Polymers are sometimes used as a primary coagulant, but most often as an aid.
Simplified chemical reactions illustrating the action of these coagulants are given below:
Lime
Ca(OH)y + Ca(HCOg)g > 2CaCOg (V) + 2H90
Alum
Aly(804)3 + 6HCOg ~ 350, + 2Al (OH)3 () + 6COq
Ferric Chloride

+ .
FeClg + 3H,0 - Fe (OH)g (4) + 3H + 3Cl

( (4) indicates a solid material or precipitate that settles out.)

Table 111-8.—Tertiary waste treatment applications

Pollutant to be removed
Process CcOD BOD Suspended Dissolved Refractory
solids salts organics
Carbon adsorption X X X X
Chemical precipitation X X X X May remove
some refractory
compounds
Filtration X X X X
fon exchange X X X X
Reverse osmosis X X X X

51



The overflow rate on the chemical clarifier can be from 500 to 2,000 gpd/sf, depending
on the coagulant used. Expected solids concentration in the sludge varies from 3 to 7 percent.
If lime is used as a coagulant, the floc is very dense and settles easily. The use of alum increases
sulfates in the water, and this floc is more difficult to settle and dewater than lime. The use of
iron increases the chloride concentration in the water and can cause low pH problems. Chemical

precipitation, however, is the most efficient way to prevent deterioration of effluent during
biological plant upsets.

FILTRATION

Filtration reduces suspended solids of colloidal size—those that will not settle out.
Historically, a single media was used with a filtration rate of 0.05 to 0.13 gpm/sf, and has been
termed slow-sand filtration. Rapid-sand filtration, now in use, has a filtration rate of 1 to 5
gpm/sf. In addition to single-media filters, dual- and tri-media filters are also used.

Filters may be classified by five parameters as follows:
(1) Direction of flow

(2) Type of media

(3) Flow rate

(4) Gravity or pressure

(6) Cleaning method.

Today the filters used most successfully on wastewater are downflow filters using dual-
or tri-media. A filtration rate of 2-1/2 to 5 gpm/sf is common. Cleaning is by hydraulic
backwash, commonly at a rate of 15 gpm/sf. This backwash may be preceded by air backwash
and assisted by surface wash. Often a filtration aid like polymer or alum is added to the feed
to strengthen floc and improve solids removal. Figure III-13 shows a small package mixed-media
pressure filter installation.

Single-media filters can achieve high removals but ordinarily remove only 70 percent of the
influent solids under ideal conditions. Seventy-five to ninety percent of the head loss occurs in the
first inch of this media, which indicates that filtration is really a surface phenomenon. In addi-
tion, single-media filters tend to “blind off”” at the surface, reducing filter runtime, and thus
necessitating more frequent backwashing.

Mixed-media (dual- or tri-media) filters generally give longer runs and better removals, even
though the media is slightly more expensive. The idea behind mixed-media is to provide a con-
stant gradation of pore size in the filter from coarse on the surface to fine on the bottom. The
gradation in pore size allows filtration and storage of solids throughout the depth of the bed,
as opposed to a single-media bed in which filtration takes place in the top.

As a rule, filters cannot be used when the influent suspended solids exceeds 100 mg/l or
when the size distribution of solids changes rapidly so that selection of media type or mix is im-
possible. It is usually uneconomical to use filters if the required backwash volume exceeds 10 per-
cent of the incoming flow. A better choice would be a chemical clarifier. A key to successful

operation of filters is adequate backwash. There must be provisions to break up surface slime
and caking.

52



Influent

Effluent

Backwash

Filter tanks containing
mixed media

Figure I11-13. Pressure filter. (Courtesy of Neptune Microfloc)

Table II1-9 gives a cost estimate for mixed-media filtration of 1 mgd of secondary effluent.
It is assumed that filtration is a workable option for additional removal of suspended solids, al-
though this is not always the case. Secondary effluent suspended solids may be high enough to
“blind off” filters after a short-run time (less than 6 hours). When this happens, filter backwash
volumes become so large that the secondary plant capacity must be significantly increased to
handle the backwash return flow.

In addition to those shown on table III-9, the following assumptions in the development
of the estimates should be noted:

2 horizontal pressure filters

Filter rate: 2.5 gpm/sf

150,000 gal lined earthen surge pond ahead of filters
60,000 gal concrete clearwell

60,000 gal backwash return surge pond

Polymer dose: 1 mg/l.

53



18]

Table 111-9.—Cost summary for filtration

Criteria

L Flow: 1 mgd average
2 mgd peak

® Season: 90 days

10 years at 12%

° Engineering, legal and contingency costs
included at 25% of construction cost

L] October 1975 dollars

Amortization:

Backwash storage
Schematic pond

Filter backwash
water
Backwash \Q
water to
plant /—\
Surge headworks < hd

pond

Filters

Filter
effluent

To downstream
treatment

Process flow Filter feed

pumps

Filter backwash

pumps
Clearwell
Assumptions Costs
L Two pressure filters with 2.6 gpm/ft2 Capital Operation and maintenance
application rate
2 $271,000 Labor $2,000/yr
® 18 gpm/ft< backwash rate Polymer 1,700/yr
L Lined earthen surge pond Miscellaneous 300/yr
L Concrete clearwell Total $4,000/yr
° .
Labor 3 hrs/day at 7.00/hr Amortized capital plus O&M $51,960/yr
°

Chemicals: 1 ppm poly at $2.25/lb.

Unit cost 57.7¢/1000 gal




CARBON ADSORPTION

Carbon adsorption removes refractory organic compounds like those causing taste and
odor (tannins, lignins, and ethers). It also removes residual COD, BOD, insecticides, herbicides,
and related components. However, few tests have been run with activated carbon treating fruit
and vegetable processing wastewater.

Carbon adsorption can be accomplished either by granular or powdered activated carbon.
Powdered carbon still has many problems, not the least of which is its recovery for reuse.
However, the technology of granular activated carbon in columnar beds is well developed.

The influent to a granular carbon process must be low in BOD, COD, and suspended solids.
The effluent from carbon adsorption can go to ion exchange, or reverse osmosis, and/or dis-
infection.

A design criterion is to use upflow expanded bed columns with a contact time of 20 minutes.
The hydraulic rate should be between 6 to 7 gpm/sf and the granular carbon used should be an 8 x 30
mesh.

Carbon adsorption is the only method to remove refractory organics, with the exceptions of
reverse osmosis, distillation, or freezing (but these are not competitive).

As arule, activated carbon cannot be expected to remove reducing sugars from fruit and
vegetable processing wastes. However, some organic acids can be removed.

If the influent contains high concentrations of BOD and COD, the column can become anaer-
obic and produce hydrogen sulfide. This is generally not a problem with filtered secondary effluent.
The problem can be solved by frequent backwashing, chlorination, or the addition of sodium nitrate.

ION EXCHANGE

There are many applications of ion exchange, ranging from the selective removal of specific
substances such as ammonia, phosphates, or nitrates, to the complete demineralization of water.
Ion exchange to remove calcium and magnesium is currently practiced by many processors for
boiler water treatment. The regenerant for these softeners is sodium chloride.

The simplified equations below show the action of a typical cationic ion exchange resin, during
both use and regeneration. R indicates the resin.

Use: RNag + Cat++ = RCa + 2Na+
Regeneration: RCa+ 2NaCl—> RNag + CaCl 9
Demineralization of wastewater requires both cationic and anionic resins to remove cations
(like sodium) and anions (like phosphates), respectively. These can be mixed in a single bed, but
more often, they are set up in a series of separate beds. Since 1965, pilot tests on ion exchange have
been run in Pomona, California, where carbon column effluent is used as the feed water. The system

contains four resin beds in series: two cationic and two anionic. The cationic resins are regenerated
with sulfuric acid and the anionic with ammonia. Historically, removals have been as follows:

COD 63.0%
Total dissolved solids 86.7%

Thirteen percent of the volume treated becomes a waste brine.

55



Pilot work by Rohm and Haas, Inc., using their modified Desal ion exchange process on dis-
infected secondary effluent, gave the following removals:

COD 83.3%
TDS approximately 90%

No full-scale, long-term installations of ion exchange for dissolved solids reduction have been
operated on wastewater. Little work has been done on a pilot scale to test dissolved solids removal
in food processing wastewater.

Three of the largest problems in the use of ion exchange are (1) in achieving efficient regen-
eration of the resin, (2) the disposal or recovery of the waste regenerant solution, and (3) the length
of the resin life.

REVERSE OSMOSIS

The natural process of osmosis has been known since the middle of the eighteenth century, but
it was not until the 1950’s that experiments were conducted in reverse osmosis. If fresh and saline
water are separated by a semipermeable membrane, the natural tendency is for the fresh water to
migrate through the membrane into the saline water until the concentrations of the salts on both
sides of the membrane are equal. The driving force to accomplish this appears as a pressure differen-
tial called osmotic pressure. In reverse osmosis, this osmotic pressure is overcome by pumping to
reverse the process, which leaves the salts behind and makes fresh water from saline water.

The semipermeable membrane is now commercially made of a cellulose acetate. While reverse